
 

Document downloaded from: 

 

This paper must be cited as:  

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

The final publication is available at 

 

 

Copyright 

 

Additional Information 

 

http://hdl.handle.net/10251/162872

Seco, A.; Ruano, MV.; Ruiz-Martínez, A.; Robles Martínez, Á.; Barat, R.; Serralta Sevilla, J.;
Ferrer, J. (2020). Plant-wide modelling in wastewater treatment: showcasing experiences
using the Biological Nutrient Removal Model. Water Science & Technology. 81(8):1700-
1714. https://doi.org/10.2166/wst.2020.056

https://doi.org/10.2166/wst.2020.056

IWA Publishing



 

1 

 

Plant-wide modelling in wastewater treatment: showcasing 1 

experiences using the model BNRM  2 
[...]
different bacterial groups. In order to determine the maximum growth rate for each of 25 

these groups (in time-1 units) it is important to determine their concentration. Borrás 26 

(2008) developed a methodology to estimate the concentrations of PAO, GAO, AOO, 27 

NOO, methanogens and SRO in an activated sludge sample. This methodology is 28 

based on determining the percentage of viable bacteria (obtained by means of the 29 

LIVE/DEAD® BacLightTM Bacterial Viability Kit) and the percentage of each 30 

specific group over the whole bacteria in terms of area using Fluorescent In-situ 31 

hybridization (FISH), a molecular cytogenetic technique. Knowing the suspended 32 

COD concentration of the sample, the concentration (in COD units) of each specific 33 

bacterial group can be estimated from the results obtained with the FISH. 34 

Other specific calibration methodologies can be found in literature, such as that 35 

proposed by Claros et al. (2011) for AOO r-strategists, since it is known that the 36 

growth rate of AOO in a SHARON reactor (r-strategists species) depends on free 37 

ammonia (FA) concentration whereas the growth rate of AOO in activated sludge 38 

systems (k-strategists species) depends on total ammonium nitrogen (TAN) 39 

concentration. It should be noted that in the case of off-line calibration it is still a 40 

challenge to reach consensus regarding the methodologies to be used. 41 

Literature on off-line calibration procedures for anaerobic digestion processes is 42 

scarce. Durán (2013) developed an off-line procedure to calibrate the high influence 43 

parameters of other anaerobic microorganisms such as sulphate reducing bacteria. 44 

One of the reasons for the predominance of on-line procedures for model calibration 45 

could be that no equivalent parameter to the OUR measurement (reliable and easily 46 

obtained with cheap and robust sensors) can be used for off-line experiments. Another 47 



 

9 

 

reason might be the difficulty in isolating the activity of different bacterial groups, 1 

which is a current challenge regarding model calibration. 2 

Model validation   3 

Model validation consists on verifying the ability of a calibrated model to reproduce 4 

the observed system under different operating conditions. Once the model has been 5 

validated, it can be used reliably for predicting plant performance. It is important that 6 

the model is successful under changing conditions with small variations in parameter 7 

values, that is, without the need to recalibrate too often when applied under changed 8 

conditions. If a parameter needs to be tuned and the new value is too different from 9 

the originally calibrated one, this is an indication of the existence of different 10 

considerations not included in the model (inhibition, interaction with other 11 

microorganisms, not enough specialization in the specification of the organisms’ 12 

groups, etc.). A compromise needs to be met between the accuracy of the model (in 13 

the sense of detailed description of organisms and processes) and stability of the 14 

parameters. In this sense, metabolic processes have a considerable amount of constant 15 

parameters, since all stoichiometry is calculated based on the metabolism of the 16 

organisms and kinetic parameters are practically constant. In this kind of models, the 17 

need for calibration is drastically reduced. Their difficulty comes from the complexity 18 

in defining the equations for processes that are at times complicated to describe, 19 

which remains a current challenge in model development. In metabolic models the 20 

trade-off is between parameter calibration and complexity of the model. The benefit is 21 

a very robust model that, once validated, renders very trustworthy simulations. 22 

Regarding the model under study, different examples of BNRM validation can be 23 

found in literature. Serralta et al., (2004) demonstrated the model capability to predict 24 

the pH variations taking place in an A/O SBR system; Barat et al., (2011) showed the 25 

model capability to predict the variations in potassium, magnesium and calcium 26 

concentrations in an A/O SBR jointly with precipitation and redissolution processes; 27 

Durán et al., (2017) showed that the model was able to reproduce the performance of 28 

an AnMBR pilot plant (effluent composition, biomass wasted and biogas production) 29 

in different steady- and non-steady-state periods.  30 

 

Full scale model applications 31 

WWTP design, upgrade and optimization are among the most important applications 32 

of mathematical models in wastewater treatment. Mathematical models allow 33 

comparing the results obtained for different treatment schemes, different operating 34 

conditions, variable influent wastewater composition, etc. and therefore selecting the 35 

best alternative. The application of the BNRM to different full scale WWTPs is 36 

presented below. Examples are given of simulation results in quantitative (flows, 37 

concentrations, etc.) but also qualitative terms (development of strategies, schemes 38 

and decision support). 39 

Design of a conventional WWTP  40 

The WWTP in Sevilla (Spain) went out to public tender, in which some criteria for 41 

the characteristics of the plant were included. The treatment flow of this plant is 42 

100,000 m3/d. The BNRM was applied to design all the elements of the plant. 43 

Simulations rendered information on dimensions of the different treatment units, 44 



 

10 

 

effluent quality, aeration needs, sludge production, FeCl3 needs, biogas production, 1 

NaOH and MgCl2 addition for struvite recovery, as well as operational parameters for 2 

the activated sludge reactor and anaerobic digestion. An alternative solution to the 3 

proposed design criteria was also developed (Figure 1). This alternative solution was 4 

based on reducing sludge retention time (SRT), enhancing biological phosphorus 5 

removal, rearranging the sludge line to reduce uncontrolled precipitation problems 6 

and recovering phosphorus as struvite. A struvite crystallization unit was designed in 7 

order to recover the phosphorus from the reject water in the form of a slow-released 8 

fertilizer. Simulations results show that around 50% of the influent phosphorus would 9 

be recovered and 4.8 t/d of struvite would be produced. 10 

Design of an AnMBR-based WWTP  11 

The WWTP in Santa Rosa (Spain) was upgraded in 2016 with an AnMBR in order to 12 

demonstrate this technology as a sustainable alternative for sewage treatment. The 13 

plant was designed for treating 18 m3/d at ambient temperature: 15ºC in winter and 25 14 

ºC in the summer season and with ground buried reactors. Modelling results under 15 

different operating and environmental conditions lead to the recommendation of 16 

operating at an SRT of 60 days, for which a biogas production depending on 17 

temperature was estimated: 1.34 or 1.70 m3/d (with a methane content around 74%) 18 

was expected when operating at 15 or 25 ºC, respectively. Methane yield resulted in 19 

ca. 160 and 200 STP LCH4/kg COD removed at 15ºC and 25ºC, respectively. It is 20 

important to point out that sulphur concentration in the influent oscillated around 65 21 

mg S/L, affecting therefore methanization of organic matter due to the competition 22 

between SRO and Methanogens, which could be reproduced by the model. The 23 

effluent quality parameters were also evaluated by simulation. The simulations 24 

revealed that the permeate could be used for fertigation purposes due to its ammonium 25 

and phosphate concentrations, while COD, BOD and SS where far below the 26 

discharge limits. Moreover, low amounts of waste sludge were achieved, being this 27 

sludge already stabilised. Specifically, 0.127 and 0.115 kg VSS per m3 of treated 28 

water where produced with a biodegradable volatile suspended solids (BVSS) content 29 

of 32.3 and 21.5% when operating at 15ºC or 25ºC, respectively. The application of 30 

the plant-wide model also allowed to predict the behaviour of the new plant in the 31 

events of polluting load increase or wastewater flow increase. 32 

 33 



 

11 

 

 1 

 2 

 3 

Figure 1: flow diagram of the base solution (above) and alternative solution (below) 4 

Revamp of a WWTP by including an AnMBR  5 

Currently, the urban WWTP in Torrent (Spain) cannot treat all the incoming 6 

wastewater flow and therefore a new installation needs to be built to increase the 7 

treatment capacity from 6000 to 18,000 m3/d. Since agricultural activity in the area 8 

has a demand of 6,000 m3/d of water for irrigation an AnMBR system of this capacity 9 

was deemed appropriate and therefore designed. The modelling results revealed the 10 

production of a high quality effluent, which complies with solids and organic matter 11 

content discharge limits and presents nutrients concentrations for fertigation that 12 



 

12 

 

allow for savings in the use of inorganic fertilizers. It will be possible to treat the 1 

effluent in the conventional activated sludge system in periods without agricultural 2 

need. The interconnection of the streams with a plant-wide model made it possible to 3 

simulate the whole new system proposed. 4 

Upgrade of a conventional WWTP  5 

The plant-wide model was used to simulate different options for upgrading the Denia 6 

WWTP (Spain). This WWTP treats around 18,000 m3/d and was initially designed for 7 

organic matter removal and nitrification. The biological treatment consisted in a 8 

conventional activated sludge process whereas primary and excess sludge were 9 

aerobically digested. The decision to upgrade the WWTP was made in order to meet 10 

the European Commission requirements for total nitrogen and phosphorus in sensitive 11 

areas and solve the existing odour problems caused by the insufficient stabilization of 12 

the excess sludge. Different scenarios were simulated and the results are to be used to 13 

support the decisions related to the WWTP upgrade. The modifications carried out in 14 

the treatment scheme consisted of: operation under extended aeration conditions, 15 

converting the biological reactors and the aerobic digesters in one plug-flow 16 

biological reactor, converting the old primary settlers into anoxic reactors and 17 

removing phosphorus by chemical precipitation. Moreover, simulations of significant 18 

ammonium and COD peak loads showed that increasing the anoxic zone would 19 

reduce sludge flotation problems. Therefore, an impeller was installed in the first part 20 

of the biological reactor to avoid suspended solids sedimentation when the air control 21 

valve was closed in order to increase the anoxic volume. The plant modifications 22 

proposed were successfully implemented (Seco et al. 2005). 23 

 

Influent 

Primary 

Settler 

Activated sludge 

tank 

Aerobic digester 

Effluent 

Dewatering 

system 

Primary 

Settler 

Second. 

Settler 

Second. 

Settler 

Water streams 

Sludge streams 

        

Secondary

Settler

Secondary

Settler

Secondary

Settler

Primary

Settler

(anoxic)

Primary

Settler

(anoxic)

Q

3·Q

Q0
.6

6
·Q

0.66·Q

0
.6

6
·Q

0
.0

2
·Q

Thickener

Dewatering

z1 z2

z3

z4
z5

z6

z7

z8

z9

Chemicals

Water streams

Sludge streams

Internal recycling

Chemical precipitant

 24 

   25 

(a)                                                                           (b) 26 

Figure 2: Treatment scheme of Denia WWTP a) Original b) Upgraded 27 

Upgrade of a conventional WWTP for P recovery 28 

In WWTP with biological P removal it becomes very interesting to enhance P 29 

recovery and minimize uncontrolled P precipitation. For this, a modification in the 30 

sludge line was proposed after a simulation study and tested in different full scale 31 

applications (Tarragona, Calahorra and Murcia-Este WWTPs). The simulations 32 

evaluated the potential P recovery by mixing the thickened sludges in a mixing 33 

chamber before the anaerobic digestion and pumping the mix towards the primary 34 

thickener, therefore obtaining an overflow stream highly enriched in orthophosphate 35 

available for its recovery. Figure 3a shows the schematic description of the simulated 36 

sludge line configuration and Figure 3b shows concentration of orthophosphate in the 37 

overflow stream, estimated at different operational conditions in Murcia-Este WWTP. 38 

The details of the simulation and optimization work in the Tarragona WWTP can be 39 



 

13 

 

found in Ruano et al. 2012 whereas Martí et al. 2017 describe the case of Calahorra 1 

WWTP. This configuration allows to recover up to 40% of the incoming phosphorus 2 

and considerably reduces the uncontrolled phosphorus precipitation in digesters, 3 

pipes, centrifuges and other equipment. 4 

 

 

(a) (b) 

Figure 3: (a) Schematic representation of the sludge line configuration simulated (b) 5 

concentration of phosphorus in the primary thickener overflow at different operational 6 

conditions: primary sludge flow (Qps) (blue line into primary thickener) and 7 

elutriation flow (Qelut) (green line from primary thickener to P-release tank). 8 

Optimization of an industrial WWTP  9 

Plant-wide models can also be applied to simulate treatment processes of industrial 10 

wastewaters. In these cases, the steps of wastewater characterization and parameter 11 

calibration take a crucial role. Several complete analytical campaigns are required for 12 

wastewater characterization and values from literature cannot be adopted. Model 13 

parameter values should be obtained with off-line calibration methodologies to detect 14 

bacterial inhibitions. Table 3 shows, as an example, the values obtained for the high 15 

influence model parameters in the WWTP of a petrochemical company, quite 16 

different from the typical values for urban WWTPs. This showed that wastewater 17 

characteristics influence the activity of microorganisms to a large degree. 18 

Table 3: Values of the main model parameters calibrated for the industrial wastewater and the 19 
reference ones for sewage proposed in BNRM1 (Seco et al. 2004) 20 

Model parameter Calibrated Default 

YOHO  Yield for heterotrophic biomass 0.38 0.63 

µOHO,Max (d
-1)  

Maximum heterotrophic growth 

rate 
1.04 6 

bOHO (d-1)  Heterotrophic decay rate 0.18 0.4 

KF,OHO (mg DQO·l-1)  
Saturation coefficient for 

fermentable matter 
17.19 4 

ȠµOHO,Ax3  
Correction factor for anoxic 

conditions 
0.05 0.43 



 

14 

 

µAOO,Max (d
-1)  Maximum autotrophic growth rate 0.2 1 

bAOO (d-1)  Autotrophic decay rate 0.05 0.15 

KNH,AOO (mg N·l-1)  
Saturation coefficient for 

ammonium 
0.38 1 

   1 

 Figure 4 shows the oxygen uptake rate values recorded at different substrate 2 

concentrations for heterotrophic and autotrophic bacteria. Very high substrate 3 

concentrations (higher than usual for urban WWTPs) are required for heterotrophic 4 

bacteria to reach their maximum activity. Maximum activity of autotrophic bacteria is 5 

relatively low but reached at low ammonium concentrations. 6 

  7 

Figure 4. OUR values obtained at different substrate concentrations for a) heterotrophic bacteria b) 8 

autotrophic bacteria 9 

Development of control strategies 10 

Control systems design, calibration and validation can be supported by plant-wide 11 

models, since it is possible to reproduce the response of the operational units to the 12 

performed actions. For instance, plant-wide models allow to take into account the 13 

effect of dewatering and supernatant streams recycling to the mainline, affecting 14 

virtual nitrogen loading rate. For this, Ruano et al. (2017) used the simulation 15 

software DESASS (Ferrer et al., 2008), the IWA BSM1 (Alex et al., 2008) as working 16 

scenario and the software LoDif Biocontrol® (Ferrer et al., 2011) in order to design, 17 

calibrate and validate control strategies for optimal nitrogen removal (minimized 18 